ETN]YOSHIMURA

STEP KIT I'X-TREAD| / AFv 73wk X-TREAD |

iR EREAE

[ Parts No. 559-118-V000 |

Instruction Manual

Applicable model #EG¥EE

Specifications
P % A RTOIAVAE CEFIVT . FFIUTOARH

RO 3 B4 - 4 positions are selectable. (2 is recommended)
(STDLEE) = Gear change patterns : Regular and Reverse
SUZUKI “GSX-8S/R” EM1AA (23_) E9sition 1.-., 15mm BACK 32.5mm UP
Position 2 (#£3%) 15mm BACK 44.5mm UP
Position 3 27mm BACK 32.5mm UP
Position 4 27mm BACK 44 5mm UP

Usage notes

FEREODTEE

Be sure to read this manual carefully before starting the installation.

Yoshimura Japan will not bear any responsibility for any losses caused by improper use or installation of this product.
This manual must be retained until the product is scrapped.

CERTICL T REIRGBAEE BFHATIEL,

AREGOBROERAPIRYM FICE - >TELCEEEICODVWTFAHRIE—UZOEREZEVEREA,

CORRGRAEIL. REAINHESNDIETHEEIZREL T,

Safety precautions R LDTIE

/\ WARNING %

Indicates potential hazards that may cause serious accident
R BEEXRGEHDREIZGZYET,

A CAUTION I=

Products installation must be proceeded with appropriate qualification or knowledge.

Follow instructions on the instruction manual and service manual.

Make sure all bolts and nuts are sufficiently tightened.

Pull over the motorcycle if abnormal noise or troubles are detected.

HEOMYMFTIEEILER ., FMFERETDHANTOTES,

YT PR RITEIRGRAEE IV —ERTZa7ILICEREHDO AR, BREICHE> T,
RILMOFYREH—ERTZaTILIZREDNREML I TREOF T EL TS,

o ETHFICETORRLEDEENFKLELLZEE. ELICEMEZTEMIGEMICELESE. ETEPRLELTIEE,
It indicates potential hazards that may cause injury or product damages.
RIBLGEECHBBEORALLYET,

® Cool down engine and muffler before installing or any other work on Yoshimura genuine parts.
® Make sure the Motorcycle is securely positioned on the sufficiently flat place.
® Ware gloves not to get injury when installing products.

o HEDWMYFFIFIZ. BT IUDL-TIT5—D

AR T TS,

o HGZOWMYMITIZ, FEALGEHTERETFICKRESETToOTEEN,
o HGOMYFIFIE, FA—THEFFEML, BRDOITYPRITEFELTITo> TS,

TISERIZDOWNT

AERDTILIOERIETTILIAMBICTIT>THEY . PILZEAROREICBIERIEEBHLEBINTET,
FILIARBIE5~255902(0.005~0.025mm)BEDEHDIED T8, A CERICKYIIILN—DTIILSHNBENETH . EEICEEETHYFERA,
TILRAMNZ L BB EHALHENRELE,. OVEPHEDEVNZIYBDBRENHYET,

RIMR. B G RFL BEEDERICKY, RE. ER.BR.EEFNTEILNAHYET,

TILIAMLEBOEE L FENARITTODEFM(EBERSM)IHYET,

EERICOVTRETZAIADOEE ERFONENH, L —L-RIEDHRRITAYEFADTFHI THRIZEL,

Set contents £YFARE

XHIOBADBAFT L S1BENDBETY,

No. Part No. Description &% Q'ty || No. Part No. Description &% Q'ty
1 559-50A-V110 E=17° b-b Type-2 LH(QRI-F {FE) % 1 22 V-SH010-020 Fry7°H b P1.25M10x20 1
2 559-42C-V210 t-17°b-b Type-5 RHX 1 23 V-LH006-020 0-Ay R 399 7° 1V M6x20 2
3 | V-004-SP199YGL A7Y7°7° b-bhLX 1 24 V-BH005-040 T 903ry7° i b M5x40 1
4 | V-004-SP199YGR A7Y7°7° b-PRX 1 25 V-BH006-010 T 93ry2° i b M6X10 2
5 V-004-GS8SSB S -2 1 26 V-BH006-025 5030y 7° 1 b M6X25 2
6 | V-004-CPS675YG I 5" SCP65-75% 1 27 V-BH008-025 R 53ry7° 1 b M8X25 1
7 | V-004-HBP180YG 7 L=V 5 VHBP180 % 1 28 V-BH008-035 A4y 7° 1 b M8 35 1
8 V-004-CB001BK Vi) 1 29 V-BT005-008 AR M5x8 1
9 V-004-CR025SV 07" +ykM6-25 1 30 V-BT006-018 A M6x18 2
10 | V-004-CR180BK 370y 180 1 31 V-BT006-025 AR M6x25 1
11 | V-R04-FP101YG ATY7° N =X 2 32 V-BT008-040 AR M8x40 2
12 V-004-FP002 A7Y7° I\ =IUM $vy7° 2 33 V-SW008C A°UYT 9y3v- M8 2
13 [ V-004-FPO03BK A B -AL 2 34 V-NT005 FytM5 1
14 V-004-FP004 N5 SN - 2 35 V-NT006S BRI}y M6 2
15 V-KL061006GD AN -4-- 17— t6GD10x6 1 36 V-NTO06SL SBRILIY M6 1
16 V-KL171506 AN —%--p5- 15x6.t17 1 37 V-NTL0062 07y b2M6 1
17 V-KL152408YG A" -AN7-15% 2 38 V-004-LEOO1 0y IV MER 2
18 | V-004-SK1001BK ATY7°h3- ®20t10-M8 2 39 V-004-LE002 0y IV ML 1
19 V-SH006-040 ry2° i b M6x40 1 40 V-004-LEOQS 0y IV 6-M8 2 1
20 V-SH008-020 $ry2° i b M8x20 4 41 V-007-BS011 PULLAMYFAT-D16 1
21 V-SH008-035 $ry2° i b M8X%35 1 42 V-007-BS007 Y5-y27° U940 1

43 831-002-150 945v7F150 1

X-TREAD GSX-8S 240708 KN 1/2



Installation RYTAE Torque list [N-m]

£(L) - M5 M6 M8 M10
[ 5.0 10.0 22.0 34.0
’ | -~

SHIFT SWITCH —H 20 33 25 1 @ O:xonOvyEH

Apply thread locking fluid :
No.21,22,23,27,28,30,31,32,STD BOLT

O:Eiaih
Apply grease: No.38,39,40

Changing the mount way makes change the shift pattern.

~2) 00\
— 00 N

& 1 , I .
s | | Regular shift pattern _ru Reverse shift pattern

T
(== GoeoD>@ 14 13 36 (3 G
VPN (i 5T =7 59 MBS BVULY @) DB A AEEE S 2HT
43— 1 ¥ , L—RIIRATYTBEI)ZHHIELET
ount on the gear shift lever bracket

@ HY—ERTZaT7ILEBBLSTDRTYIERYNL . SBREMNLIRESBLARRERMYMTES . COLE BEHLOTHRTVITN—(11)%E
EELERLTZEL,

Q@ RFYTIN=11), REIJU6,]) RENN—(1)ESFHDUBICEHEET ., IV LSHERYAM TR LIV ESBRIOKBROMETT,

® UXIRA—IYE—D T aBYREIZYA—VRT)UT (42)FE AN, STDOF Y1 DERALABOAYRIVREOEFRYA T, TL—F
REI(T) DEEERBL TS,

@ TL—FRAVFERAYFAT—ENIZIEHRAH REIVBIORILRCHIZRT) VT %5 > TTEALESLY,

® TL—FRAVFORABETV., TL—FS50T O RTERBEL TS,

® YIRR—REDRNIZHASYTANEBL, TUH—R—RESNMAITLLH T,

@ BEOBILE-ABEOTFSNEOL, REOTESHENLERBLERHOL T,

SERLtR . RUGETRTIC (G2 S MR- 1 - ABL TS,

@ Follow Genuine Service Manual to remove stock rear sets and attach X-TREAD. At that time, cover step bars with cloth to prevent
injury. Tighten bolts and nuts according to the diagram and torque list.

@ Set position of step bars and levers. Recommended positions are marked with bold circles on the diagrams. Make sure to apply
thread locking fluid and grease as shown on the diagrams.

@ Insert return spring (42) into the push rod part of rear master cylinder, install rod end (40) using one stock nut and adjust the height
of the brake pedal.

@ Fit brake switch into switch stay (41) and hook spring to the bolt (24) on pedal side.

® Adjust the brake switch and check that the brake lamp lights up.

® Pass the tie wrap(43) through the hole in the shift base(5) and secure the breather hose to the outside.

@ Keep enough clearance between rear sets and other components.

Retighten all the bolts and nuts before riding.

33 2 26 A(R)

@ e IFEE‘E'TEARMIC BrAKE switcH 41 ’j\v ‘i \']I
< G@ \ i

If any failure was found, please stop installing and using, notify Yoshimura Japan through the selling ~ Yoshimura J_apan CO-_’Lt_d-
dealer. Please note that Yoshimura Japan do not take any responsibility or liability for any damage or S}Z::az‘:\'fv‘;tj)”r’eﬁ";j‘g’f"o'g(‘)asc"};p/:?"g“"’
loss caused through using this product. CYEDING D,

e e L T243.0303 MENIREFHENE 06748 Tk
WRFEEOHBBEERYHTRUERERLEL, ) VLTS v NAUFTTHRCEE N, on ap k:

®W. AHEFOFERISEERT BT OVTRHEREZOEEZ—VAVEEA,

https://www.yoshimura-jp.com/contact/inquiry E .

X-TREAD GSX-8S 240708 KN 2/2



